
Sissy Squat

   DR038



8

9

10

11

12







5

Item NO. Description Qty Item NO. Description Qty

1 Front Frame 1 16 Flat Washer φ11×φ20×2 8

2 Rear Frame 1 17 Nylon Lock Nut M10 4

3 Main Frame 1 18 Plug F38 6

4 Support Frame 1 19 Socket Head Cap Screw M8×15 1

5 Locked Pop Pin 1 20 Flat Head Cap Screw M10×25 2

6 Support Pad 1 21 Socket Head Cap Screw M8×65 2

7 Plastic Tube Guide 2 22 Flat Washer φ9×φ16×1.6 6

8 Plastic Tube Guide 2 2 23 Wheel 2

9 Swing Tube 1   

10 Roller 2     

11 Aluminium Ring 4    

12 Aluminium Cap 2   

13 Plug RT50×100 6     

14 Foot Cover 4     

15 Hex Head Screw M10×125 4

25 Button Head Cap Screw M8×45 2

26 Nylon Lock Nut M8 2

27 Pop Pin 1

28 Socket Head Cap Screw M8×25 1

29 Button Head Cap Screw M6×12 2

30 Nut 2



6

2

5

28

11

20

26

14

10

15
16

17

22

27

6

7

13

23

12

29

19

21
22

25

8

4

9

18

1

3

13

30



STEP 1

7

Item NO. Description Qty Item NO. Description Qty

1 Front Frame 1 16 Flat Washer φ11×φ20×2 4

6 Support Pad 1 17 Nylon Lock Nut M10 2

10 Roller 2 20 Flat Head Cap Screw M10×25 2

11 Aluminium Ring 4 21 Socket Head Cap Screw M8×65 2

12 Aluminium Cap 2 22 Flat Washer φ9×φ16×1.6 2

15 Hex Head Screw M10×125 2

12

1

15

16

21

21

22

16
17

6

17

10

11

11
20



8



9



10



11



12


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23

